
  

 
 
 
 
 
 

Field-Scale Evaluation of Drinking Water Biofiltration 
 
 
 
 
by 
 
 
 
 

Amina K. Stoddart 
 
 
 

Submitted in partial fulfilment of the requirements 
for the degree of Doctor of Philosophy 

 
 
at 
 
 

Dalhousie University 
Halifax, Nova Scotia 
March 2017 

 
 
 
 
 
 

© Copyright by Amina K. Stoddart, 2017 
 

  



ii 

 

TABLE OF CONTENTS 

LIST OF TABLES .......................................................................................................... vii	

LIST OF FIGURES .......................................................................................................... x	

ABSTRACT .................................................................................................................... xvi	
[...]
recent shift from accepting biofiltration as a passive process to wanting to ‘engineer’ 

biofiltration will require a greater understanding of potential enhancement strategies, as 

well as the biofiltration microbiome itself. Additionally, as biofiltration becomes more 

widely used, a long-term challenge for the drinking water industry will be to develop 

monitoring tools to understand and improve process control for biofiltration.  

1.2 Research Questions 

This research was guided by the following research questions: 

1. Can direct filters be converted to direct biofilters without negatively impacting 

filter performance? 



5 

 

2. What process monitoring tools can be used to understand and enhance 

biofiltration performance? 

1.3 Research Objectives 

Research questions were addressed through a series of objectives that focused on 

investigating conversion from direct filtration (chemical coagulation-flocculation-

filtration) to direct biofiltration (chemical coagulation-flocculation-biofiltration) in a 

drinking water treatment plant. As part of this work, there was a need to address a 

knowledge gap surrounding process monitoring tools for optimizing biofiltration.  

These objectives were as follows: 

1. Determine if conversion from direct filtration to biofiltration can increase NOM 

removal and decrease DBP formation without negatively impacting filter 

performance; 

2. Understand how converted biofilters acclimate biologically following conversion 

from direct filtration to biofiltration;  

3. Investigate the use of nutrient, oxidant and media enhancement strategies to 

increase NOM removal and decrease DBP formation in biofilters; 

4. Examine the effect of nutrient and oxidant enhancement strategies on the biomass 

quantity and microbial community structure in biofilters; 

5. Assess the use of photoelectrochemical chemical oxygen demand as a drinking 

water treatment and biofiltration performance indicator. 

1.4 Thesis Organization 

Chapter 1 outlines the research rationale, research questions and research objectives.  

Chapter 2 presents findings related to Objective 1, which involved examining water 

quality and filter performance at a full-scale drinking water treatment plant as it 

underwent conversion from direct filtration to direct biofiltration through removal or pre-



6 

 

chlorination. A version of this work is published in Journal American Water Works 

Association.  

Chapter 3 presents findings addressing Objective 2, which involved studying biomass 

acclimation at the same full-scale drinking water treatment plant as it underwent 

conversion from direct filtration to direct biofiltration through removal of pre-

chlorination. A version of this work is published in Journal American Water Works 

Association. 

Chapter 4 presents findings addressing Objective 3, which involved a pilot-scale 

investigation of the impact of nutrient and oxidant addition on biofilter effluent water 

quality and filter performance. A version of this work is in press at Environmental 

Science: Water Research & Technology.   

Chapter 5 presents findings addressing Objective 4, which involved analyzing the 

biomass quantity and microbial community structure of full- and pilot-scale ambient 

biofilters and pilot-scale nutrient-, oxidant- and media-enhanced biofilters. 

Chapter 6 presents findings related to Objective 5, which involved investigating the use 

of a novel chemical oxygen demand analyzer to understand NOM removal and 

transformation in drinking water treatment trains and biofiltration. A version of this work 

is published in Journal American Water Works Association.  

Chapter 7 provides the conclusions and recommendations stemming from the overall 

research program.  

  



7 

 

CHAPTER 2 FULL-SCALE PRE-CHLORINE REMOVAL: 

IMPACT ON FILTER PERFORMANCE AND WATER 

QUALITY 

ABSTRACT 

Conversion from direct filtration to biofiltration in a full-scale drinking water treatment 

plant in Halifax, N.S., was assessed in terms of filter performance (e.g., turbidity, head 

loss) and water quality during a 48-month project. Conversion was achieved by removing 

pre-chlorination, with the overall objective of reducing disinfection by-product 

formation. As a result of pre-chlorine removal, it was hypothesized that the anthracite-

sand filters would provide both particle removal and biological treatment in a single 

process step. When pre-chlorine was removed, adenosine triphosphate (ATP) 

concentrations on the filter media increased from ~50 to ~200–500 ng ATP/cm3. Filter 

performance analysis revealed that conversion increased the filter effluent turbidity and 

reduced the filter head loss accumulation rate. Unit filter run volumes and filter run times 

were maintained. Water quality monitoring indicated that finished water disinfection by-

product formation was reduced by ~10–20 µg/L for trihalomethanes and ~6–10 µg/L for 

haloacetic acids.1 

                                                

 

 

1Note: A version of this chapter is published in Journal American Water Works Association. 

Stoddart, A. K., & Gagnon, G. A. (2015). Full-Scale Pre-Chlorine Removal: Impact on Filter Performance 

and Water Quality. Journal American Water Works Association, 107 (12), E638-E647. 

Reprinted from Journal AWWA by permission. Copyright © 2015 the American Water Works Association.  



8 

 

2.1 INTRODUCTION 

Pre-chlorination is a common practice that many drinking water utilities use to provide 

disinfection, prevent biofilm growth in flocculation tanks and filters, enhance particle 

removal, increase filter run time, provide taste and odor control, and/or provide or assist 

in iron and manganese oxidation. However, chlorination before major treatment 

processes, such as coagulation/flocculation or filtration, can result in increased 

production of disinfection by-products (DBPs). DBP formation has been correlated with 

dissolved organic carbon (DOC), pH, temperature, and pre- and postfilter chlorination 

(McBean et al. 2010). However, in some cases, a shift from emphasizing pre-chlorination 

to post-chlorination has been shown to have the most impact on DBP formation as a 

result of the reduction in total organic carbon (TOC) and precursors in upstream 

treatment processes (McBean et al. 2010). Some utilities have successfully reduced 

trihalomethane (THM) formation by altering the pre-chlorination point to follow rather 

than precede major clarification steps (Blanck 1979, Harms & Looyenga 1977).  

The main biological treatment processes for drinking water include slow sand filtration, 

riverbank filtration, rapid biofiltration (2–10 m/h) in direct filtration mode or following 

sedimentation, ozone-enhanced biofiltration, granular activated carbon biofiltration, and 

biological perchlorate/nitrate processes (Evans et al. 2010). Maintaining a disinfection 

residual in drinking water filters is one of the main distinctions between biofiltration and 

conventional filtration (Evans et al. 2010). Therefore, removal of pre-chlorination at a 

direct filtration drinking water treatment plant can be considered implementation of a 

passive and unoptimized rapid biofiltration process, assuming minimum nutrient and 

substrate requirements for biological growth are met. However, implementing 

biofiltration should be done with caution because, in some cases, biofiltration has been 

shown to result in higher effluent particle counts and reduced filter run times compared 

with pre-chlorinated filters (Goldgrabe et al. 1993). Other concerns when implementing 

biofiltration include potential operational issues such as bacteria and pathogen 

breakthrough (Evans et al. 2010).  



9 

 

The theoretical benefit of converting conventional filters to biofilters to reduce DBP 

formation can be twofold because pre- chlorination can increase DBP formation (e.g., 

McBean et al. 2010), and biodegradation can remove DBP precursors (e.g., Speitel et al. 

1993). Furthermore, biofiltration has been applied to drinking water treatment to control 

many of the same contaminants as pre-chlorination, including taste and odor–causing 

compounds such as geosmin and 2-methylisoborneol (e.g., Elhadi et al. 2006) and 

manganese (e.g., Granger et al. 2014, Kohl & Dixon 2012, Mouchet 1992).  

This study examined the removal of pre-chlorination and the subsequent shift to rapid 

biofiltration in the direct filtration mode at a direct filtration drinking water treatment 

plant in Nova Scotia, Canada. The goal of this study was to determine whether 

implementing biofiltration could reduce DBP formation and improve water quality (e.g., 

organic carbon removal) without negatively affecting filter operation (e.g., effluent 

turbidity, head loss, unit filter run volume [UFRV], filter run time). This full-scale 

analysis was carried out for 48 months (depending on the performance parameter) to 

consider temperature and seasonal water quality fluctuations.  

2.2 MATERIALS AND METHODS 

2.2.1 Source water and plant description 

The JD Kline Water Supply Plant (JDKWSP) is a direct filtration drinking water 

treatment plant in Nova Scotia, Canada. Plant location results in a seasonal lake water 

temperature variation from ~1 to 23°C, with temperature maxima and minima occurring 

in August and January, respectively. Seasonal lake temperatures for the study duration 

are provided in Figure 2.1.  



10 

 

 

Figure 2.1 Raw water temperature profile for the study duration 

The water treatment plant draws water from Pockwock Lake, which is characterized as a 

low-pH, low-turbidity, low-alkalinity, low-natural organic matter (NOM) source water 

(Vadasarukkai et al, 2011; Knowles et al, 2012). The exceptionally low pH (5.4-5.9) is a 

function of local geology, which provides limited buffering capacity (Ginn et al., 2007). 

Typical ammonia, total iron and total manganese concentrations for the study duration 

were <0.050 mg N/L, 0.054-0.061 mg/L and 0.035-0.045 mg/L, respectively (Halifax 

Water, 2013; Halifax Water, 2014). The water treatment plant has a design capacity of 

227 ML/day but produced an average of 84 ± 4 ML/day over the filter performance study 

durations (August 2012 and 2013; January 2013 and 2014).  

Surface water is drawn into the first of three pre-mix tanks where calcium hydroxide 

(lime) is added for pH adjustment, and potassium permanganate is added for oxidation of 

iron and manganese. Water then passes to the second premix tank, where additional 

mixing takes place, and then on to the final premix tank where carbon dioxide is used to 

adjust to the coagulation pH of 5.5-6, and aluminum sulfate is added for coagulation. In 

cold weather (typically late November to early June), cationic polymer is added (0.025 – 

0.065 mg/L) as a flocculation aide. Rapid mix tanks are 4.0 m x 4.0 m x 5.8 m each (L x 

W x D) with a typical retention time of 1.1 minutes each. Water is then delivered to four 

identical flocculation trains where three-stage tapered hydraulic flocculation occurs. 

0.0

5.0

10.0

15.0

20.0

25.0

1-Jan-12 31-Dec-12 1-Jan-14 1-Jan-15

T
e
m
p
er
at
ur
e
—
o
C



11 

 

More detailed information on flocculator flow characteristics is provided elsewhere 

(Vadasarukkai et al, 2011). Flocculation tanks are 5.0 m x 5.0 m x 7.8 m each (L x W x 

D) with a typical retention time of 22 minutes each. Water then passes directly to eight 

dual-media anthracite-sand (60 cm anthracite, 30 cm sand) filters (17.1 m x 8.5 m x 3.7 

m; [L x W x D]). After filtration, water from filters 1, 3, 5 and 7 enters the west clearwell 

(4545 m3), followed by a reservoir (13600 m3) and then the east clearwell (4545 m3). 

Water from filters 2, 4, 6 and 8 passes directly to the east clearwell. After the east 

clearwell, water enters a passive mixing chamber (356 m3). At entrance of the passive 

mixing chamber, chlorine gas is added for disinfection (1.0-1.2 mg/L), sodium hydroxide 

is added for pH adjustment (pH 7.4), zinc-orthopolyphosphate is added for corrosion 

control (0.5 mg/L as PO4), and hydrofluorosilicic acid is added for dental health. A 

schematic of this process is provided in Figure 2.2.  

 

Figure 2.2 JD Kline Water Supply Plant schematic 

2.2.2�Conversion to biofiltration 

Prior to conversion to biofiltration in April 2013, chlorine was added in the third premix 

tank to maintain a post-filter total chlorine concentration of 0.05 mg/L. Operationally, 

this corresponded to a pre-chlorine dosage between approximately 0.5 and 1.8 mg/L from 

January 2012 to April 2013. Conversion to biofiltration occurred with a stepwise 

reduction in pre-chlorine dose over a 16-hour period beginning on April 3, 2013. Because

JDKWSP uses water from the clearwell (total chlorine concentration target = 0.05 mg/L) 

for backwashing, removal of pre-chlorination also resulted in the removal of chlorinated 



12 

 

backwash. Historical pre-chlorine dosages between January 2012 to May 2013 and 

resulting post-filter total chlorine concentrations are provided in Figure 2.3. Historical 

finished water chlorine dose is provided in Figure 2.4.  

 

Figure 2.3 Pre-chlorine doses (dose) and clearwell total chlorine concentrations 
(residual) 

 

Figure 2.4 Finished water chlorine doses for 2012, 2013 and 2014 

2.2.3 Filter operation and performance parameters 

Per the operational criteria of the facility, filters were operated so they would not exceed 

an effluent turbidity of 0.2 NTU, a head loss of 2.15 m, or a filter run time of 80 hours. 

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

1.8

2

1-Jan-12 2-Mar-12 2-May-12 2-Jul-12 1-Sep-12 1-Nov-12 1-Jan-13 3-Mar-13 3-May-13

C
hl
or
i
n
e
—
m
g/
L

Dose

Residual

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

1.8

2

Jan-01 Mar-01 May-01 Jul-01 Aug-31 Oct-31 Dec-31

Fi
ni
s
h
e
d 
W
at
er
 
Cl
 
D
o
s
e
—
m
g/
L

2012

2013

2014



13 

 

Filter run time, UFRV, effluent turbidity, and head loss were used as performance 

indicators to assess the impact of pre-chlorine removal on filter performance. The 

JDKWSP has continuous monitoring for filter run time, effluent turbidity and head loss 

for all filters. It also has continuous particle count; however, only one filter had this 

capability, and it is not typically not used as an operational criterion at this facility. As a 

result, an analysis of these data was not conducted here. More information on particle 

count and size distribution at this facility is available elsewhere (O’Leary et al., 2003). 

Due to the large amount data generated, filter performance was assessed for warm and 

cold water conditions by averaging data from all filter runs occurring in August 2012 (n = 

66) and August 2013 (n = 62) and all filter runs occurring in January 2013 (n = 56) and 

January 2014 (n = 66). These averages included all phases of the filter cycle (e.g., 

ripening, steady-state). This allowed for assessment of warm (22.5 ± 0.7°C for August 

2012; 21.3 ± 0.5°C for August 2013) and cold (1.4 ± 0.3°C for January 2013; 1.9 ± 0.1°C 

January 2014) water conditions with and without pre-chlorination. As shown in Figure 

2.1, these months also represented times when seasonal temperature plateaus occurred.   

2.2.4 General water quality parameters 

Total organic carbon (TOC) and DOC were monitored approximately weekly on raw, 

flocculated, and filtered water throughout the duration of the water quality study duration. 

TOC and DOC samples were collected headspace-free in baked (24 hours, 100°C) glass 

vials, acidified to pH < 2 with phosphoric acid, and analyzed using a TOC-V CPH 

analyzer (Shimadzu Corp, Kyoto, Japan). 

2.2.5 Biomass 

Biomass concentration was measured as adenosine triphosphate (ATP). ATP is a 

biochemical used by cells for energy storage and can thus be used as an indicator of the 

presence of active biomass (Evans et al, 2013a). Media samples were collected from the 